) AVEIN

ABAHTIIMOL

BASKETBALL SET JUMPPRO DC&E0

Mnaokéta pe Baon

'Orou urtapyet AMILA,

ITEM NO.: 49219 YNAPXOYN NIKHTEL.



™

AV

ABAHTIIMOL

WORLD

H Amila npwtonopei otnv ayopd twv NPOIGVIWY YUUVACTKAS,
aBAnuopou kai uegias, NpooPépovtas Névia Kavotdpes NUOEIS
nou avtanokpivovtal oe kaBe oou avdykn. Me pia eupeia ykdua
npoidviwy, eyyudtal uynin noidtnta kai agioniotia.

H 6éopeuon pas eival va napéxoupe e€onniopd Kal unnpeaies
nou NPodyouv TNV Uyeid, T GUOIKA KAtdotaon Kal tnv euegia,
IKOVOMOIMVTAs TS OUYXPOVES AMaAITNOEIS TS ayopds.

Ye npookanoUpe va yivels pélos ts duvapikns kal
apooiwpévns kovetntas s Amilal Qs kopugaios npopnBeuths
0OpYAvWV YUPVAOTIKAS, €iNaote €0 yia va o€ Unootnpi€oupe Kkal
va polpactoupe noAUupo neplexdpevo nou Ba o weeANoEl.

Avakdnuye évav véo KOOPO YUPVAOTKNS Kal VEEias pe tnv
Amila, oto web kai ta social media!

Eipaote €6 yia va o€ epnvelooUpE pe OUPPOUNES,
NPOMNOVNOEIS KAl VEX NPoiovia.

Tuvbéoou pe tnv Amila kat
{noe v epretpla g
YUHVAOTIKAG OTIWG TIOTE
AAAOTE.

Connect with Amila and
experience fithess like
never before.

o]

-
L}

A

E.

Amila, is a pioneer in fitness, sports and wellness equip-
ment, always offering innovative solutions that meet
your every need. With a wide range of products, it can
guarantee high quality and reliability.

Our commitment is to provide equipment and services
that promote health, fitness and wellness, meeting
modern demand.

We invite you to become a member of the dynamic and
dedicated Amila community! As a leading supplier of
fitness equipment, we are here to give you support and
share with you valuable content that will benefit you.

Discover with Amila a new world of fitness and well-
ness, on the web and social media!

We are here to inspire you by offering advice, training
ideas and new products.

@dimitra.akavalou

=400
i

=
‘l

amilaworld.gr
koAwg NpBeg atov kaapio g AMILA
welcome to the world of AMILA



A TPOEIAOMOIHZEIX A m

» AuTO 10 NPOIdV €xel oxedlaotel yia naixvidl uNAoKeT pe okono tnv avayuxn. Aev npoopiletal yia enay-
YEALATIKNA M avTaywVIoTIKN XpAon.

» Movo yia olklakn xpnaon. Aev givat kataAAnAo yia naidikég xapEg.

« Ta naidia ynopouv va xpnaiponololyv autd To Npoidv povo av Bpiokovial und tnv eniBAeyn apuddiou
€VNAIKQ.

 Agv gival katd\nAo yia nadld Katw twv 3 €WV AOYyw TwWV HIKPWY KOPHATIWV nou to anapti{ouv
(kivbuvog nviyuou).

 Anarteitat cuvappoAdynan anoé evhAika. AkoAouBnote NpooeKTIKa OAEG TIG 00nyieg auvappoAdynong
nptv ano tn xpnon.

 Befawwbeite 611 0Aa Ta pNPaAta gival cwotd otepewpéva npiv Nai€ete.

« H Bdon npénel va eival 0wota yepIopévn e VEPO, AUHO N EYKEKPIMEVO UNIKO yia va e€ao@aliotei n
otaBepdtnta.

 H un owoth otaBeponoinon tou Npoidvtog pnopei va odnynaoel o avatponn Kal cofapo Tpaupatiopo.

» TonoBetnote tn pnaoketa oe pia eninedn, opidovuia Kat otabepn emgavela. Mnv tn xpnaolponoleite o
eMIKAWVEIG, avwpaleg n oAMloBnpég enpaveleg.

» Mnv KpepiéoTe, alwpeiote N OKAPPAAWVETE 0T OTEPAVN, TO TAPMAS N Tov oTUAo. KAt tétoto pnopei va
npokaAéoel {npid oto npoidv kat cofapo d1ké oag TPaupatiouo.

 Xpnolponolgite JOVO TUMOMNOINUEVEG UNAAEG UNACKET KataAAnAou peyéBoug kat Bapoug yU autn tn
MMaoKETa.

o Mnv xpnaotdonoleite aixunpd aviikeiyeva, Baplég undAeg n onoladnnote aviikeipeva nou unopei va
npokaAéoouv {npid oto dixtu  ato TapunAo.

« Mnv tn xpnaolponoleite 6tav nvéouv duvatoi avepol, Katd tn Sidpkela BueAA\wdwv avépwy N akpaiwv
Kaptkwv ouvBnkwv. Ot loxupol dvepol prnopel va npoKaAéaouv avatponn.

» AnoouvappoAoynote n anoBnkeUaote TN 0€ ECWTEPIKO XwWPO OTav eV TN XpNOIONOLE(TE Yia va anopu-
vete {npI€G nou oxetidovTal PE TIG KAIPIKEG OUVONKEG.

» E€aopaliote enapkn xwpo yupw and tn pnackéta Katd tn Sidpketa tou naxvidiol yia va ano@uyete
OUYKPOUOEIG HE KATAOKEUEG N aVTIKE(PEVa.

« Alatnpnote andotaon ac@aleiag ano 1o TapnAd Kal tn oTeAvn yid va ano@UYETE TPAUHATIOHOUG,.

» Auto 10 npoiodv dev éxel oxedlaotel yia va atnpidel unepBoAiko Bapog. Mnv tpafdte Npog ta KATw Kat
pnv aokeite SUvapn Npog ta KATw otn otePavn.

o EAéyxete Tn pnaokéta nptv and kabe xpnon yia onuddia eBopdg, {nuidg n xaAdpwaong e€aptnudtwv.

« Mnv tn xpnolponoleite eav kanota e§aptnpata eival Kateotpappéva, Aeinouv n éxouv @Bapei. Avtika-
TOOTNOTE APEOWG TA KATEOTPAUpEVa e€apThpata.

» EAéyxete taktika n Baon yia va BePaiwbeite 0T napapével yepdtn kat otabepn.

o Mnv yepilete unepBoAika tn Baon pe vepo. Le Yuxpd KA{UATA, XpNOIOMNOINCTE AKO Yid va ano@UYETE
10 NAywya Kat to paylopa.

o EAéy€te 1o Hixtu Kat To TapnAo yia Bopd n {npid. Avtikataotnote ta av pBeipovtal, okidovtal n ondve.

« AnoouvappoAoynote n anoBnkelote Th Pnackéta oe dpooepo, Enpd pépog dtav dev xpnaolponoleital
Yl NapateTapéveg NepLodoug.

 BeBaiwbeite 611 10 NpoidVv gival evieAwg oteyvo nptv and tnv anoBnKeUon yia Ty anopuyn oKoupldag
N UAIKWV {npiv.

» H napatetapévn €kBean otig aktiveg UV, tn Bpoxn Kal tnv uypaacia pnopel va npokaAéoel pBopd Tou
UAIKoU. MpoatateUete 1o NPoidv Kata Tn SIApKELa aKpaiwy Kalplkwy cuvBnKwy.

« Ta petalika pépn evoéxetal va okoupldoouv pe tnv Nndpodo tou xpovou. KaBapiote kal oteyvwote ta
KaAQ petd tnv €kBeon ot uypaaia.



AIZTA EEAPTHMATON 2YNAPMOAOIHZHE
# |TMX NEPIFPA®H ZXEAIO

A | 1 |Bida M12x220 pe na§ipdadt, podeleg
Kal heyaloug TpIBeig
Al | 1 |Biba M12x220 pe na&iuadt kai podéAeg
t m

B | 1 [Bida M10x130 pe na&uadl, kandki Kat m
pobENeg

C | 1 [Bidba M12x160 pe naiuadi kat podéAeg

D | 1 [Bida M10x120 pe na§uadi kat podéAeg m:m

E | 1 |BibaM12x220 pe na§iuadl, podéleg
Kal JIKpoUg TpIPe(g

F | 2 |Biba M8x130 pe na§uadt kat podéleg B m—
G | 4 |Biba M10x30 pe na§ludadt kat podéleg m

J | 4 |Bida M8x20 pe nafipadi kat podéAeg m

K | 1 [Bida M8x70 pe na§uddt kat pobéleg m:m
L | 1 |Biba M8x30 pe pobéia frimm

M | 2 |Bida M12x40 pe na§uadt kat podéleg

N | 6 |Biba M6x14 pe podéha [1}!]

O | 4 |Biba M8x40 pe na&iudadt kat podéleg Eﬂ:m
P1| 4 |Bida M5x12 pe nadiuadt kat podéAeg @m

P2 | 4 |Biba Méx14 pe nabipadt kat podeleg @m

Q | 6 |Biba M8x50 pe na&udadt kat podéleg Eﬂ:m
R | 4 |Bida M8x20 [

P | 1 |Kandkt endvw otuAou Q

V | 1 |Aixtu




# |[TMX NEPIFPA®H IXEAIO
T1 | 1 |NAdka othpi§ng peydin
(o) (<]
T2 | 1 |NAdka otpiéng Pikpn
o 0
S | 1 |Zthptypa pnxaviopoU pUBuiong Uyoug IS
|
'I

R | 1 [MaviBéha

Y1 |1

& ‘Avw owAnveg otnpiEng tapnid

Y2 | 1

EE | 1 |Kdtw owAnveg otnping tapnio E

U3 | 1 [Avtnpida > ==
U4 | 1 |Avinpiba > <
W | 1 |Endvw otuhog o )

X | 1 |Kdtw otlAog

O O o
EE1| 2 |Bdoeig otnpi§ng avw owAnvwyv °
otnpiEng (Y1 & Y2) oto tapnAo o O
EE2| 1 |Bdon otnpigng Katw cwAnvwy oto
TapnAd
Z | 1 |Mnxaviopog pUBuiong Uyoug o
{ 0

AA| 1 |Ztepavi

BB| 1 |Bdon
BB1| 1 |KiBwrtio npooBnkng Bdpoug




m # |[TMX NEPIFPA®H IXEAIO
BB2| 2 | Tpoxoi yetapopag 0 O
C
BB3| 4 |Mobapdkia ]
BB4| 2 | XepouMha KiBwtiou npooBnkng Bdpoug E
BB5| 4 |Kandkia pikpa 1
CC| 1 |TapnAd
DD | 1 |KdAuppa l
2YNAPMOAOIHZH
® Bibwote otabepd ta nodapdkia (BB3) oto katw WEPOG
ng Baong (BB) pe Bideg (R) kat TonoBetnote Kal ta Ka-
nakia (BB5) ota nodapakia (BB3).
® JTePEWOTE Kal Toug TpoxoUg Hetagopdg (BB2) oto
eUNPOG PEPOG TG Baong (BB) pe Bideg (Q).
®‘Eneita otepewote tov KATw otUAo (X) otn Baon (BB)
xpnaotponotwvtag Bida pe podéAa (L).
X

BB1

-

= =

BB
II.

b

N

—
—

B e

® Ytepewote xepoUAla (BB4) ota nAdyta tou KiBwtiou npooBnkng
Bapouc (BB1) pe Bideg (P1 katw & P2 endvw).

® TonoBetnote 1o KIBwTtio (BB1) ndvw otn Baon (BB).

® [epiote 1o KIBwtio (BB1) pe to Bdpog nou embupeite (oakol pe
duMo, NETPEG KTA.).

® Bidwote 10 Kanaki oto Kipwrtio pe Bideg (N).



® Metd, ouvbéate Tnv endvw dkpn Twv avinpibwyv
(U3-U4) otov katw otulo (X) pe Bida, na&ipadt
Kat podéheg kat kandkt (B), tonoBetwvtag and
Hia podéAa og kGBe NAeupd Tou oTUAOU.
® JTn OUVEXEIO OTEPEWOTE TO KATW AKPO TwWV
U4 avtnpibwv (U3-U4) otn Baon (BB) pe 6Uo oet
Bidwv (J).

J
® Twpa OTEPEWOTE TO OTAPIYMA TOU PnXaviohou puBuiong Uyoug "
(S) otov kdtw otUAo (X), BeBatoUpevol Tt TO OTAPIYHA TOU PNXa- r X[ Eﬂ:}fﬁl‘g
T2

vtag ta 2 ot and Bideg M8x130 pe na§uadt kat 6Uo podéleg (F),
@povtiote va tonoBetnoete and pia podéla eCwtepikd oe Kabe |
nAeupd, £xovtag npwta tonoBetnoet kat tg NAdkeg othpigng (T1 g ™
& T2) kat o@i€te kaAd ta nagadia.

VIopoU pUBuiong Uwoug (S) kottadel Npog ta Niow, XpNolonolw- [ - _." * ':

U ,"JFHJ

| o
& |
0 )

® Apaipéote ta eAatnpla nou Bpiokovral Bidwuéva ato atepavi (AA).

® Y1epewote 10 oTeavi (AA) kat tn Bdon otnpiEng katw cwAnvwy (EE2) oto tapnAo (CC) pe Bideg, po-
6éAeg kat na&padia (G), tonobetwvtag Kal Ta EAATNPLA MOU aPalpECAte NPONYOUHEVWG.

® Y tepewote Ti¢ Baoelg otnpi§ng avw owAnvwy (EET) oto tapnAd (CC) pe Bideg, podéleg kat na&iuadia
(0). NPOXOXH: Ot Baocsig EE1 npénet va tonoBetnBolv EXNTEPIKA oto tapnAo!!!

® BeAuwote tn otnpi&n tng fdong (EE2) oto tapnAd (CC) pe npdobeteg Bibeg, podéheg kat na&ipadia (J).




® Twpa ouvdéote oToug Avw Kat Katw owAnveg otnpiEng (Y1, Y2 & EE) oto tapnAo (CC) pe Siapopa oet
Bidwv (M & A1). MPOZOXH: O1 cwAnveg Y1 & Y2 npénet va otepewBolv EZNTEPIKA tou tapunAo
Kal twv Bacswv EE1 tng nponyoUpevng oelAidag!!!
® Twpa ouvdEaTe 0TOUG Avw Kal Katw owAnveg otnpiEng (Y1, Y2 & EE) otov dvw otUAo (W) pe Sidgopa
oet Bidwv (C & E). TonoBetnaote kat kandki (P) otnv kopu@n tou atUAou (W).
® [pooé€te tov 0pBd NpooavatoAlopd Twv TpUNwWV Tou avw otUAou (W) (BAENe pikpn elKovitoa avwTé-
pw). H vontn ypaupn nou evwvel Tig tpuneg Ba npénet va eival kabetn oto €dagog.
® Yuvdéote 10 Avw HEPOG TOU pnxaviopoU puBuiong Uyoug (Z) otnv dAAN dkpn Twv KATw owAnvwy
othpiEng (EE) pe ogt Bidag (A).
® Metd, onwadnnote pe BonBela aAwv avBpwnwyv Adyw Tou PeyaAlou BApoUC, ONKWATE TO AVWTEPW OET
TapnAd, optdovTiwy cwAnvwy Kat avw otUuAou (W) Kat TonoBeTNOTE To 0TNV KOPUPN TOU KATW OTUAOU
(X) nou Bpioketal tonoBetnpévog otn Baon.
*’Yotepa evwote otabepd toug otUAoug pe Bida, nagiudadt kat
podéleg (D). Mpooé€te 6T Npénel va tonoBetnoete pia po-
6€Aa ano kabe nAeupd twv otUAwv (BAEne
ox€dlo 6e€1a).
® TonoBetnote tn paviBéda (R) oto Katw
HEPOG TOU pnxaviopoU pUBuiong UYoug
ﬁ (Z) Kat XxpnoonoINaTE TNV YIa va ENpN-

I;/ KUVETE TOV UnXaviopo puBuiong byoug (2)
(BAéne ox€blo aplatepa).
®’Yotepa, ouvdEoTe TO KATW WEPOG TOU
pnxaviopoU puBuiong Uwoug (Z) oto otn-
@ PlyHad tou (S) pe aAho oet Bidag (K) (BAE-
ne ox€610 oto Avw PEPOG NG oeAibag).




® Twpa otepewate 1o KaAuppa (DD) otig
avinpideg (U3 & U4) pe toug pdvreg.

lpdvteg

—>

® TEAOG, MNePAOTE TO
dixtu (P) oto atepavi
(AA) 6nwg beixvouv

% & Ol EIKOVEG.
v AA Q b Q
— =

META®OPA MINAZKETAZ

lUpiote tn paviBéha (R) kal katefdote 10 TAUNAG 0TO €AAXI-
oto Uyog. XtaBeite ynpootd and tn pnaockéta. Kpatnote tov
0TUAO Kal tpaPn&te Tov Npog 1o HEPOG 0ag HEXPL VA NATNCOUV
ol Tpoxol. Twpa YMNopEe(te va YETAPEPETE TN PNACKETA OMOU
enBupeite. 'Eneita apnote apyd kat anaAd tn Bdon va akou-
pnnoel ndAl oto €6agog, eppovtidoviag n neploxn nou Ba tnv
nate va eival opidévtia Kat Asia.

MPOZOXH!!

H pnaokéta autn dev eival oxeblaopévn va pnopei va avié€el Kpepdopata and to otepavi. Eniong noté
pNV oKap@aAwveTe otov oTUAo. Yndapxel peyalog kivbuvog tpaupatiopol n/kat Znpiwv.

Eniong, Ba npénet va eiote oAU npooextikoi KAtd Tnv anoBAKEUON TNG UNACKETAG NUEPEG MOU TUXOV
(puUooUV NoAu duvatoi avepol



m ENAAAAKTIKOZ TPOMOX ETHEZIMATOX

® Ot avinpideg (U3 & U4) otepewvovtal pe Bideg (Q) otn Bdon (BB).

® 0 katw otUAog (X) Bidwvetal oto epnpdg Pépog tng Bdong (BB) pe Bida (L).

®'000 apopd Tov Katw owAnva otnpiEng tou tapnAd (EE), Ba Bidwbei otov endvw atlAo (W) og aAn
TpUna (EvoeiEn «A» otnv €IKOVa KATWTEPW), £T01 WOTE OTAV OAOKANPWOETE N voNnTh ypaupn nou Ba
nepvael and tg Bibeg va eival kaBetn oto €dagog.




A WARNINGS A m

» This product is designed for recreational basketball play. Not intended for professional or competitive
use.

 For domestic use only. Not suitable for commercial or public playgrounds.

o Children must use this product under competent adult supervision at all times.

« Not suitable for children under 3 years due to small parts (choking hazard).

 Adult assembly required. Follow all assembly instructions carefully before use.

« Ensure all parts are securely fastened before playing.

» The base must be properly weighted with water, sand, or an approved material to ensure stability.

« Failure to properly stabilize the product may result in tipping and serious injury.

« Place the basketball set on a flat, horizontal, and stable surface. Do not use on sloped, uneven, or
slippery surfaces.

» Do not hang, swing, or climb on the rim, backboard, or pole. Doing so may cause damage to the
product and serious injury.

 Use only standard basketballs of appropriate size and weight for this set.

« Do not use sharp objects, heavy balls, or any items that may damage the net or backboard.

« Do not use during windy, stormy, or extreme weather conditions. Strong winds may cause tipping.

» Disassemble or store indoors when not in use to prevent weather-related damage.

 Ensure adequate space around the basketball set during play to prevent collisions with structures or
objects.

» Maintain a safe distance from the backboard and rim to avoid injury.

« This product is not designed to support excessive weight. Do not pull down or apply downward force
on the rim.

» Inspect the basketball set before each use for signs of wear, damage, or loosening parts.

« Do not use if any parts are damaged, missing, or worn. Replace damaged parts immediately.

o Check the base regularly to ensure it remains filled and stable.

« Do not overfill the base with water. In cold climates, use sand to prevent freezing and cracking.

« Inspect the net and backboard for wear or damage. Replace if fraying, torn, or broken.

» Disassemble or store the basketball set in a cool, dry place when not in use for prolonged periods.

« Ensure the product is completely dry before storage to prevent rust or material damage.

» Prolonged exposure to UV rays, rain, and moisture may cause material deterioration. Protect the
product during extreme weather conditions.

« Metal parts may rust over time. Clean and dry thoroughly after exposure to moisture.



PARTS LIST

# |PCS DESCRIPTION DRAWING
A | 1 |Bolt M12x220 with nut, washers and
large spacers
A1 | 1 |Bolt M12x220 with nut and washers m
t
B | 1 |Bolt M10x130 with nut, cap and m
washers
C | 1 |Bolt M12x160 with nut and washers
J
D | 1 |Bolt M10x120 with nut and washers m:m
E | 1 |Bolt M12x220 with nut, washers and
small spacers
F | 2 |Bolt M8x130 with nut and washers B m—
G | 4 |Bolt M10x30 with nut and washers m
J | 4 |Bolt M8x20 with nut and washers m
K | 1 |Bolt M8x70 with nut and washers m:m
1 | Bolt M8x30 with washer Ffm
M | 2 |Bolt M12x40 with nut and washers
N | 6 |Bolt M6x14 with washer [1}!]
0 | 4 |Bolt M8x40 with nut and washers Eﬂ:m
P1 | 4 |Bolt M5x12 with nut and washers @m
P2 | 4 |Bolt Méx14 with nut and washers @m
Q | 6 |Bolt M8x50 with nut and washers Eﬂ:m
R | 4 |Bolt M8x20 ;‘_p-
P | 1 |Top pole cover Q
V | 1| Net




# |PCS DESCRIPTION DRAWING

T1 | 1 |Large plate

o) ©
T2 | 1 |Small plate

o (o]
S | 1 |Height adjuster support [ ’

|

'I

R | 1 [Crank

Y1 |1
& Top backboard tubes I
Y2 | 1
EE | 1 |Bottom backboard tubes E

U3 | 1 |Strut

| O s
U4 | 1 |Strut €

W | 1 [Top pole )

X | 1 |Bottom pole

EE1| 2 |Top backboard tube’s (Y1 & Y2) °
supports "~ O

EE2| 1 |Bottom backboard tube’s support

Z | 1 |Height adjuster mechanism

AA| 1 |Rim

BB| 1 |Base

BB1| 1 |Weight box




m # |PCS DESCRIPTION DRAWING
BB2| 2 |Transport wheels 0 O
[ i
]
BB3| 4 |Base supports ]
BB4| 2 |Weight box’s handles E
BB5| 4 |Small caps .
CC| 1 |Backboard
DD| 1 |Cover

ASSEMBLY

supports (BB3).

base (BB) using bolts (Q).

with washer (L).

® Screw the base supports (BB3) under the base (BB) using

bolts (R) and then place the small caps (BB5) on the base

® Secure the transport wheels (BB2) to the front of the

® Secure the bottom pole (X) to the base (BB) using bolt
X

BB1

L BB

F—> -.
§> [ =

e

® Fix handles (BB4) to the sides of the weight box (BB1) using
bolts (P1 on the bottom & P2 on top).

® Place the weight box (BB1) on the base (BB).

¢ Fill the weight box (BB1) with the desired weight (sacks with
sand, rocks etc.).

® Bolt the cover on the weight box using bolts (N).

— 14—



the base (BB) with bolts (J).

J
® Now connect the height adjuster support (S) to the bottom pole
(X), making sure that the height adjuster support (S) is facing X—

backwards, with two sets of bolts (F), using a washer on either 3 o ]
side of the plates (T1 & T2), securely tightening the nuts. L‘" i =

|
o

)

® Remove the springs and bolts from the rim (AA).

® Now connect the upper part of the struts (U3-
U4) to the bottom pole (X) with bolts (B), taking
care to place a washer on each side of the pole.
® Next, fix the lower end of the struts (U3-U4) to

® Secure the rim (AA) and the bottom backboard tube’s support (EE2) to the backboard (CC) with bolts

(G), also replacing the springs you previously removed.

® Secure the top backboard tubes’s supports (EE1) to the backboard (CC) with bolts (0). IMPORTANT:

The supports (EE1) must be placed at the INNER side of the backboard!!!

® Secure even better the bottom backboard tube’s support (EE2) to the backboard (CC) using more bolts

(J).




® Connect the top and bottom backboard tubes (Y1, Y2 & EE) to the backboard (CC) using various bolt
sets (M & A1). IMPORTANT: The top backboard tubes (Y1 & Y2) must be placed a the INNER
side of the backboard (CC) and supports (EE1) of the previous page!!!
® Now connect the top and bottom backboard tubes (Y1, Y2 & EE) to the top pole (W) using various bolt
sets (C & E). Also place the cover (P) on the top of the pole (W).
® Please make sure of the correct orientation of the holes of the top pole (W) (see small drawing above),
the virtual line connecting the holes, when the basketball is finished, should be perpendicular to the
ground.
® Connect the top end of the height adjuster mechanism (Z) to the end of the bottom backboard tubes
(EE) using bolt set (A).
® Afterwards, with the help of other people due to extreme weight, lift the backboard set you have as-
sembled and place the end of the top pole (W) over the end of the bottom pole (X) on the base.
® Next secure the two poles together using bolt set (D), while 3
making sure that you place a washer on each side of the
poles (see drawing on the right).
¢ Afterwards, place the crank (R) to the
lower end of the height adjuster mecha-
nism (Z) and use the crank to lengthen
the height adjuster mechanism (2) (see
drawing on the left).
® Next, connect the lower end of the height
adjuster mechanism to its support (S)
@ with a bolt set (K) (see drawing on top

A/

of the page).




® Place the cover (DD) on the strutes (U3

& U4) and secure it using the straps.
lpdvteg

—>

¢ Finaly, secure the
net (P) on the rim
(AA) as illustrated

% a4 on the left.
v AA Q b Q
— =

MOVING THE BASKETBALL SET

Use the crank (R) to lower the backboard ot its minimum
height. Stand in front of the basketball, hold the pole and pull
it towards you, thus making the basketball dip towards you,
until the wheels in the front touch the ground. You can now
easily move the basketball wherever you want. Then, slowly
move the pole to a vertical position until the base rests on the
ground once more, taking care to place it on a flat, level and
clean ground.

ATTENTION!!!

This basketball is not design to withstand hanging from the rim. At the same time, never climb on the
pole due to high risk of injury and/or damage.
You should also be very careful when storing the basketball on dayw with strong winds.



m ALTERNATIVE ASSEMBLY METHOD

® The struts (U3 & U4) are fixed with bolts (Q) to the base (BB).

® The bottom pole (X) is secured to the front of the base (BB) with bolt (L).

® Finally, the bottom backboard tubes (EE) must be connected to the top pole (W) using the most
backward hole (marked “A” in the picture below), so that when you have finished the assembly
procedure, the virtual line connecting the screws will be perpendicular to the ground.




& WEB amiby @- - — - -

Eipaote npwtonodpor otov enayyeApatiko Kai
€PAOITEXVIKO aBANTIoNO, PE 10Xxupd brands,
Kalvotdpes npotdoels & euéniktes NUOEIS AyopmV.

-—-@® & BLOG

Meive evnpepwp€vos yia véa
npoidvta, tn owoth ToUs Xphon
kal diagopa tips yUpw an’ o
Xpo tou fitness

We are pioneers in the field of commercial and
amateur sports, with strong brands, innovative
proposals & flexible solutions.

Stay informed about new
products, their correct use and
various tips about fitness.

SPORTS

¢J' TikTok

Aes eknaibeutkd Bivieo nou Ba
papnéouv tnv Nnpocoxn cou
kal Ba o€ evBouaidoouv pe
YPNYOPES Kal anoteAEOPATIKES
NPOMNOVNOEIS.

Instagram. @ - —

Avakdnuye évav véo kbopo
YUPVaOUKAS Kal Uegias pe
PWTOYPaPies Kal Pivieo, e

oupPounés, aoknaels Kkai
€unveuon!

Bpes pas oto TikTok avalntivias
10 dvopa xphotn @AmilaFitness
Kal Nathote to Koupni

" AkodouBnog”.

Avalhtnoe 1o évopa xphaotn
@amila.gr kar nathote o koupni
" AkoflouBnoe”.

Explore instructional videos
which will grab your attention
and excite you with quick but
effective workouts.

Discover a new world about fitness
and wellness, with photos, videos,

ideas, exercises and inspiration!
Find us on TikTok by searching
the @AmilaFitness user name
and pressing the “Follow”
button.

Search for the @amila.gr user
name and press the “Follow”
button.

®

AN “"““mm
NKITEL.

AMILA

i

|
@€ YouTube ‘ -

Eniokéyou to kavdani pas oto YouTube kai 6es avadutkd

|
fvieo napouaciaons opydvwy YUPVAOTUKAS, NPOMNOVACEIS
P o o etoriale & ‘ 3 facebook

kal tutorials ano tous €1dikoUs pas.

Matnoe 1o koupni “Eyypa®n” kal 1o Kapnavak yia va AvaptoUpe kaBnpepivé pwtoypapies kai Bivieo pe
EVNUEPMVECE Yia KAOe véo Bivieo. oupPounés kal aoknoels. Molpdoou pe ¢iflous tv
€UNEIPIA KAl TN yVMON NOU 0oU NPOCPEPOUV Ol E1SIKOI

Visit our YouTube channel and find video presentations of Tou Xxwpou.

fitness equipment, workouts and tutorials by specialists. Mnes otn oefida pas oto Facebook kai namnoe “Mou

Press the “Subscribe” button and then the bell in order to apéoer” kai “AxoflouBnoe”.

be notified about every new video.

1[m]
iy

E_ We post photos and videos with advice and workouts.
Tl Share the experience and knowledge offered by experts
'_:!' with your friends.

Visit our Facebook page and press “Like” and “Follow".

- i

-
|
i

[=]
T

amilaworld.gr
LNeg otov koapo g AMILA
enter the world of AMILA



Where there is AMILA,

THERE ARE WINNERS.

™

AN [1 1AV

SPORTS

sport
Aiavépetal ané Tnv EAAIKO ZIMOP MON. A.E.E. Distributed by ELDICO SPORT SA
EAPA: Kaoodvdpag 30, 10447 Abnva (Botavikég) HQ: 30 Kassandras Str., 10447 Athens (Votanikos)
TnA.: +30 2103478279, Fax: +30 2103450168 Tel.: +30 2103478279, Fax: +30 2103450168
YI/MA: 8o xAu. ©eo/vikng - ABrvag, 57400 Zivdog Branch: 8Km Thessaloniki - Athens, 57400 Sindos
TnA.: +30 2310570037, Fax: +30 2310796958 Tel.: +30 2310570037, Fax: +30 2310796958

eMail: support@eldico.gr | Site: www.eldico.gr




